SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 24 OCT 2019 16:50:55

Date: 24 OCT 2019 16:51:48
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -65.11 dBm -52,11 dB 30.000 MHz 690.000 MHz 100.000 kHz 353.73313 MHz -65.05 dBém -52.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 964.69780 MHz -64,12 dBm -51,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 940.79670 MHz -64.28 dBm -51,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -42.32 dBm -29.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.55 dBm -32,55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -49.81 dBm -36.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -49,91 dBm -36.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -53.50 dBm -40.50 db 7.000 GHz 9,000 GHz 1.000 MHz 8.54486 GHz -53.24 dBm -40.24 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 645.96702 MHz -64.99 dBm -51.99 dB 30.000 MHz 690.000 MHz 100.000 kHz 203.98801 MHz -64.89 dBém -51.89 dB
725,000 MHz 1.000 GHz 100.000 kHz 973.76374 MHz -64,25 dBm -51,25 dB 725,000 MHz 1,000 GHz 100.000 kHz 920.74176 MHz -64,07 dBm -51,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -41.52 dBm -28.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.65 dBm -30.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -49.31 dBm -36.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -49,69 dBm -36.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89378 GHz -53.51 dBm -40.51 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -53.55 dBm -40.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 24 OCT 2019 16:54:29

Date: 24 OCT 2019 16:55:22
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 201.34933 MHz -64.79 dBm -51.79 dB 30.000 MHz 690.000 MHz 100.000 kHz 331.63418 MHz -64.94 dBm -51,94 dB
725,000 MHz 1.000 GHz 100.000 kHz 943.26923 MHz -64,20 dBm -51,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.74176 MHz -64.05 dBm -51,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.13 dBm -29.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.98 dBm -31.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49,30 dBm -36.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -49.21 dBm -36.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20077 GHz -53.44 dBm -40.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.83572 GHz -53.58 dBm -40.58 dB
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LTE Band 12/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 687.52624 MHz -64.86 dBm -51.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 608.03598 MHz -65.00 dém -52,00 d&
725,000 MHz 1.000 GHz 100.000 kHz 942.44505 MHz -64,24 dBm -51,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 905.08242 MHz -64.25 dBm -51,25dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -42.85 dBm -29.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.08 dBm -32.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -49.77 dBm -36.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -49,91 dBm -36.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89776 GHz -53.33 dBm -40.33 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -53.52 dBm -40.52 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 24 OCT 2019 17-10:04

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.96 dBm -51.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 194.42279 MHz -64.84 dBm -51.84 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.17033 MHz -64,21 dBm -51,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 903. 15934 MHz -64.20 dBm -51,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.07 dBm -29.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -49.65 dBm -36.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49,899 dBm -36.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91027 GHz -53.56 dBm -40.56 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00177 GHz -53.58 dBm -40.58 dB
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Date: 24 OCT 2019 17:08:11

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 321.40930 MHz -64.89 dBm -51.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 294.69265 MHz -65.02 dém -52.02 dB
725,000 MHz 1.000 GHz 100.000 kHz 9£0.96154 MHz -64,32 dBm -51,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 967.99451 MHz -64,30 dBm -51,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -42.11 dBm -29.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.53 dBm -31.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -48.87 dBm -35.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.,00 dBm -36.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -53.50 dBm -40.50 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -53 .42 dBm -40,42 d&
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saronas. FCC RF Test Report

Report No. : FG992505B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0017
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0089
0 Normal Voltage 0.0066

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0068
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0095

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FG992505B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH
Middle CH 2.84 4.52 3.83 5.42 PASS
Highest CH
Sporton International (Kunshan) Inc. Page Number 1 A192 of A245
TEL : +86-512-57900158 Report Issued Date : Nov. 13, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : SRQ-Z2335CA




SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum
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Spectrum
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saronas. FCC RF Test Report

Report No. : FG992505B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 4.905 | 4.835
Middle CH 4985 | 5.015 | 9.73 9.75
Highest CH 4.995 | 4.935

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG992505B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 um &3
Ref Level 24.50 cbm  Offset 450 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 777.912 MHz 16.52 dBm nd@ down 4.905 MHz M1 77B.311 MHz 15.83 dBm nd@ down 4,835 MHZ
T 1 777.052 MHz -6.92 dBm nd8 26.00 dB TL L 777.062 MHz -10.36 dBm nd8 26,00 d8
T2 1 781.958 MHz -9.13 dBm Q factor 158.6 T2 1 7B1.B98 MHz -10.59 dam Q factor 161.0
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.811 MHz 16.51 dBm nd@ down 4.985 MHz M1 1 7B3.499 MHz 15.61 dBm nd@ down 5.015 MHZ
T 1 778.473 MHz -9.08 dBm nd8 26.00 dB TL L 779.522 MHz -10.66 dBm nd8 26,00 d8
T2 1 784.458 MHz -9.51 dBm Q factor 156.6 T2 1 7B4.537 MHz -10.41 dBm Q factor 156.2
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.438 MHz 16.35 dBm ndB down 4.955 MHz ML 766,158 MHz 15.31 dBm ndB down 4,935 MHz
TL 1 781.983 MHz -9.66 dBm ndé 26.00 dB TL 1 782.012 MHz -10.34 dBm nds 26.00 da
T2 1 786.978 MHz -9.72 dBm  factor 157.2 T2 1 766,548 MHZ -10.99 dém  factor 158.3
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LTE Band 13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.122 MHz 18.25 dam nd8 down 9.73 MHz ML 7B0.322 MHz 17.30 dam nd8 down 9.75 WHz
T1 1 777.125 MHz -7.94 dBm nd8 26.00 dB T1 L 777.205 MHz -8.61 dBm nd8 26.00 dB
T2 1 786.855 MHz -7.67 dBm Q factor 80.2 T2 1 7B6.955 MHz -8.78 dBm Q factor 80.0
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 4.50 4.48
Middle CH 451 4.49 9.01 9.07
Highest CH 4.48 4.48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 24.0CT 2018 15:25:64

Date: 24.0CT 2018

15.25.44

pectrum &3 um &3
Ref Level 24.50 cbm  Offset 450 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 MIMIL1] 16.75 dBm) 204 M 15.48 dBm)
_ - 780.22900 MH?Z| X — 780.71900 MHz
o™ g Bpreennl? 55 oo A e T | s e 55
10 dBm Ly i 4.495504496 MHz| 10 dam [ PN AAY ) et B J\’l 4.475524476 MHz|
di ! 4 \
o f L 0 e f T
/ | J |
04 ] \ 104 ¥ L
/ \ / \
-20 —, raa| o~ 1" -
P VS 1 VI P et Y ISy -
-a0d
40 dom
50 df -50 o
60 d -60 d
70 -70
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.228 MHz 16.75 dam ML 7BO.719 MHz 15.48 dam
TL 1 777.25225 MHz 10.34 dBm Oce Bw 4,495504496 MHz T1 L 777.26224 MHz 10.26 dBm Oce Bw 4,475524476 MHz
T2 1 781.74775 MHz 10.83 dam T2 1 78173776 MHZ 10.46 dem
L I 4 - [S JL 4

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.50 cbm  Offset 450 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 ™MLl 16.61 dBm) 204 M 15.96 dBm)
RN N \_‘[ 780.98100 MH?Z| 783.21900 MHz
17 e ol A Gaicnae ™ Fige P 505404505 TV WiV 5 5
10 dear e s 2 wi 4.505494505 MHz 10 dBm Y N WVt 4.485514486 MHz
od i 4 0 e + !
/ \ ] |
10 df - -10 di
/ \ o
v FRawars -20 ——7
s NP A Pl
-30 d
~40 dem
50 df -50 o
60 d -60 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 780.981 MHz 16.61 dBm ML 7B3.219 MHZ 15.35 dBm
TL 1 779.73227 MHz 8.79 dBm Oce Bw 4.505454505 MHz T1 L 779.75225 MHz 11.23 dBm Oce Bw 4.485514486 MHz
T2 1 784.23776 MHz 10.30 d8m T2 1 78423776 MHZ 9.02 dam
L ] J V- \ JU J ) v
Date: 24.0CT 2018 15:34.48 Date: 24 OCT 2019 153456

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum o
Ref Level 24.50 cbm  Offset 450 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de  SWT 37.94s @ VBW 300kHz Mode Auto FFT o Att 30de SWT  37.9us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 17k Max |
a4 " MLl 15.56 dBm s0d IRV 5 dBm
W — P 782.72200 MHz 786.18800 MHz
10 cBan ;}'« ML st} WA - 0o 1o g "\,l' 4.475524476 MHz 10 B ;1 AW | o W v 4.475524476 MHz|
\ \
0 d . - 0ds . |
] | ] \
-10d 4 : -10d :
\ 7 3
i
o -0 — \ _
B AL YRV BTNV, S radan Rt AV P
30 d “30 di -
40 dem -40 dem
sod -s0d
60 d 60 d
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz GF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 782.722 MHz 15.95 dém ML 766,165 MRz 15.29 dém
T ) 782.26224 MHz 11.03 dém oce Bw 4475524476 MHz 1 L 782.26224 MHz 10.13 dém oce Bw 4,475524476 MHZ
T2 1 796.73775 MHz 10.52 dBm T2 1 766.73776 MHz 10.07 dBm
L 1 J ] \ i J ) w
Date: 24.0CT 201 15:37.12 Dale: 24.0CT.2019 15.37.22
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LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

=

Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz

lo Att 0ds SWT 1B.8ps @ VBW 1 MHz

Spectrum

@

Ref Level 24.50 dBm

Offset 4.50 dB & RBW 300 kHz

Date: 24.0CT 2018 15.48:00

Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
s T v | |2 3 s
N N i W PRy 58 T [~ e M DL A2 !
10 dBar s e 1 £.010989011 MHz 10 e kil T - e (P \ 9.070929071 MHz
{ [ |
0ds 7 0 e ] '
/ [ |
-10 dam -10 dam
7 \ 7 T
- J N i \
20 dem ~ A 20 dBm ey — S
! ey ]
~30 dBm “30 dem
-40 dBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,599 MHz 17.21 dam ML 7BO.641 MHZ 17.54 dam
TL 1 777.5045 MHz 11.25 dBm Oce Bw 9.010985011 MHz T1 L 777.4645 MHz 11.03 dBm Oce Bw 9.070929071 MHz
T2 1 786.5158 MHz 10.54 dam T2 1 786.5355 MHz 10.91 dam

DCate: 24 0CT 2018 15.48:10
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
20 dbipaildheck . Paks 20 gbifi Gheck PARS "
Line _3PURIOUS_| INE_ABS ” PABS Line _$PURIOUS_LINE_ABS PAES l
10dBm 10 dBm ‘
od HI 0 dem J
-10 dam ; i -10 dem B J‘ H
-20 dBm: ﬂ i -20 dem JI l
SPURIOUS_LINE ABS._ ‘{ \ | SPURTOUS LINE aBS_ !‘ i
-40 dem N A ﬂ e fr\l Pﬁ d \\V
-50 dam FH SOLY ﬁ ”\ -50 dem Hﬂ / e T \,\
-60 dem ’/\/ Nk.w"h V.J i -60 dBm f =
70 dBm | 70 dem r o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ 'Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | aLlimit___| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,05804 MRz ~60.21 dém -25.21 8 763.000 MHz | 775.000 MAz 6.250 khz 773,06394 Mhz ~76.61 dBrm 4161 d8
775.000 MHz 775,900 MHz 100,000 kHz 775,21084 MHz -41.78 dBm -28.78 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87438 MHz 53,97 dbm 9 B
775,900 MHz 776,000 M2 20.000 kHz 17598966 MHz -47.70 dBm -34.70 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96818 MHz -68.66 dBm -55.66 db
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 21.92 dBm -8.08 d& 276,000 MH= 788,000 MHz 100.000 kHz 786.68731 MHe 21.87 dBm 513 ds
788,000 MHz 788,100 MHz 30.000 kHz 78802423 MHz -66.30 dém -53.30 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00315 MHz -49.87 dBm -36.87 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,57727 MHz -62.73 dBm -49.79 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10245 MHz ~46.20 dBm 332048
793,000 MHz 806,000 MHz 6.250 kHz 793,39610 MHz -76.66 dBm -41.66 dB 793.000 MHz 806,000 MHz & 250 ks 25533117 MHz Z59.05 dBm 3405 b,
—
|
i it L £
Date: 24.0CT 2016 15:30:50 Date: 24.0CT 2019 154218
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum Il Sp um
Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dbipaildheck PaES 20 abifi Gheck Paks
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
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1t i
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-40 dam "/’J w\ 40 dBm ‘r"‘“\x
-50 dem [ = 50 dem ~
, b ] .
60 derm f’, -60 dBm
70 dem o 70 dem -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 77482617 MHz -42.79 dm -7.79 de 763.000 Mz 775.000 MRz 6.250 kHz 774.05804 MHZ “58.17 dom EREEE
775.000 MHz 775,900 MHz 100,000 kHz 775,88606 MHz -29.26 dém -16.26 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.36247 MHz 44,44 dBm 3144 dB
775,900 MHz 776.000 Mz 30.000 kHz 17597507 MHz =33,61 dbm -20.61 d 775.900 MHz 776.000 MHz 30.000 kHz 775.91004 MHz -49.23 dBm -36.23 db
776.000 MHz 788.000 MHz 100.000 kHz 779.17083 MHz 7.39 dBm -22.61 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.74525 MHz 7.13 dBm -22.87 dB
788,000 MHz 788,100 MHz 30.000 kHz 78806199 MHz -47.58 dBm -34.58 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04560 MHz -35.44 dBm -22.44 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,10734 MHz -43,53 dBm -30.53 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10734 MHZ 3173 dBm la73de
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -64.51 dBm -29.51 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.04545 MHz -56.12 dbm -21.12 dB
—
|
I it L £
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LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

um

Ref Level 24,50 dBm

Offset 4.50 d& Mode Auto Sweep

Date: 24.0CT 2019 15:27:33

Ref Level 24.50 dBm  Offset 4.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
20 dbipuil Gheck BARS 20 dblait dheck PARS
Line _$PURIOUS_| INE_ABS ‘! PASS Line _$PURIOUS_LINE_ABS PASS n
10 dBm | 10 dBm ‘
od H‘ 0.dem H
-10 d8m - -10 dem — f l
-20 dBm i’ Ii 20 dem: } l
SPURIOUS_LINE ABS._ 4{ l\ | SPURTOUS LINE aBS_ i \
-40 dam N \ -40 dBm f"ll ‘/‘ \,_
-50 dBm r"/ Yy ﬁ h 50 dBm ! | M\J }
, . L/ ™~
60 dam _,J/ T 60 dBm v
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»
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | aLlimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77499401 MHz -61.63 dBm -26.63 dé 763.000 MHz 775.000 MHz 6.250 kHz 773.75024 MHz -76.83 dbm -41.83 db
775.000 MHz 775.900 MHz 100.000 kHz 775.20275 MHz -46.11 dém -33.11 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.72333 WHz 64.42 dBm 5142 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96199 MHz -51.88 dBm -38.88 di 775.500 MHz 776.000 MHz 30.000 kHz 775.91354 MHz -69.13 dBm -56.13 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 20.20 dém -9.80 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 20.16 dBm -9.94 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.07428 MHz -69.02 dém -56.02 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.03591 MHz -51.43 dBm -38.43 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -64.63 dBm -51.63 dB 785,100 MH= 753,000 MHz 100,000 kHz 786, 10245 MH= 47,39 dbm 34,30 dB
793.000 MHz 806.000 MHz 6.250 kHz 60138312 MHz ~76.92 deém ~41.98 d8 793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -73.40 dbm -38.40 dB
—
T
Il . i ] 1 o
Date: 24.0CT.2019 15:32:29 Date: 24.0CT 2019 15 4356
Lowest Band Edge /Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dbipuil Gheck BARS 20 dblit Gheck YT
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
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-70 dam -70 dem
e
Start 763.0 MHz 7007 pts Stop B06.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,82617 MHz -43.83 dem -6.63 db 762,000 MHz 775.000 MAz 5.250 kHz 774.91009 MHZ -59.00 dBm -24.90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80514 MHz -30.09 dém -17.09 dé 775.000 MHz 775.900 MHz 100.000 kHz 775,77008 MHz -46.16 dBm -33.16 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99945 MHz -34.92 dBm -21.92 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.96728 MHz -50.89 dBm -37.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.74625 MHz 6.45 dBm -23.55 dB 776.000 MHz 788.000 MHz 100.000 kHz 78546454 MHz 6.17 dBm -23.93 d8
788.000 MHz 788,100 MHz 30.000 kHz 786.07707 MHz -48.53 dBm -35.53 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08746 MHz -35.88 dBm -22.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -44.62 dBm -31.62 dB 785,100 MH= 753,000 MHz 100,000 kHz 786, 12203 MH= 37,16 dbm 19,16 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -67.96 dém =32.96 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -57.98 dbm -22.98 dB
—
T
Il . i ] 1 o
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LTE Band 13/ 10MHz / QPSK

Band Edge / Full RB

Spectrum | :%1

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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10 dBm— — — —
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
763,000 MHz 775,000 MHz 6,250 kHz 774,94605 MHz -45.19 dBm -10.19 de
775.000 MHz 775.900 MHz 100.000 kHz 775.84111 MHz -31.31 dBm -18.31 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.90095 MHz -36.07 dém -23.07 dB
776.000 MHz 788,000 MHz 100,000 kHz 782.57542 MHz 4.16 dBm -25.84 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.08067 MHz -35.76 dBm -22.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.48427 MHz -31.20 dBm -168.20 dB
793.000 MHz 206,000 MHz 6.250 kHz 793.14935 MHz -50.24 dBm -15.24 dB
i J ]| | e
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LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Spectrum |

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -46.58 dBm -11.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85010 MHz -33.25 dBm -20.25d8
775.900 MHz 776.000 MHz 30.000 kHz 775.94560 MHz -38.14 dBm -25.14 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.27373 MHz 3.30 dBm -26.70 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02992 MHz -36.90 dBm -23.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -32.67 dBm -19.67 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -52.51 dBm -17.51 dB
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Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

(Srearm )

Ref Level 0.00 dBm  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dem Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 760.25262 MHz ~65.05 dbm ~52.05 dB 30,000 MHz 763.000 MHz 100.000 kHz 5E1.85632 MHz -65.00 dBm -52.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 904.06647 MHz -63.70 dbm -50.70 dB 806.000 MHz 1,000 GHz 100.000 kHz 968.63618 MHz -63.66 dBm -50.66 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -41.32 dBm -28.32 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -43,49 dBm -30.49 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.85686 GHz -50.06 dBm -37.06 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.95835 GHz -50.08 dBm -37.08 d&

\ )

Dater 24 OCT 2019 15:34:16

( ) J

Date: 24 OCT 2019 15:33:23

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Offset 4.50 de

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dém Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

-49,93 dBm
—

-50.11 dém
—

(@1 AvgPwr
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INE_ABS PABS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~65.00 dBm -52.00 dB 30,000 MHz 763.000 MHz 100.000 kHz 509.43053 MHz -65.00 dBm -52.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 954.48126 MHz -63.71 dbm -50.71 dB 806.000 MHz 1,000 GHz 100.000 kHz 951.96052 MHz -63.89 dBm -50.85 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -41.81 dBm -28.81 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44.,06 dBm -31.06 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.85136 GHz -36.92 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.87536 GHz -37.11 d&

\ I

Date: 24.0CT.2019 153549

( I ]

Date: 24.0CT.2019 15.36.43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z2335CA

Page Number
Report Issued Date
Report Version

1 A204 of A245
: Nov. 13, 2019
. Rev. 01




s=amranas. FCC RF Test Report Report No. : FG992505B

LTE Band 13 / 5SMHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spec ué]

Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@1 Avgpwr
PAES Limit (thrnk
INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm r
| S | R L
J—- -60 dBm —
70 de -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 637.53648 MHz ~65.02 dbm -52.02 dB 30,000 MHz 763.000 MHz 100.000 kHz 503.94478 MHz ~64.79 dBm -51.79 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.12094 MHz -63.90 dbm -50.90 dB 806.000 MHz 1,000 GHz 100.000 kHz 966.50325 MHz -63.84 dBm -50.84 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -41.45 dBm -28.45 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -43.74 dBm -30.74 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.86736 GHz -50.17 dBm -37.17 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.94336 GHz -50,17 dBm -37.17 d&
—_— —

( I J o ( ) J

Dater 24 OCT 2019 15:45:44 Date: 24 OCT 2019 15:44:50

LTE Band 13/ 10MHz
Middle Channel / QPSK Middle Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dem  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit heck PARS
10 rﬁ'r}\" sPURIOUS. INE_ABS PABS 10 éé;\_»- sPURIOUS INE_ABS PABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
¥ 40 dBm
.
-50 dBm
. (SN " L
-*r"" -60 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E9.13118 MHz 64,07 dBm -51.07 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E1.07221 MHz -65.11 dBm -52.11 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.96552 MHz -63.71 dbm -50.71 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.57821 MHz -63.50 dBm -50.50 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -40,71 dBm -27.71 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -43,57 dBm -30.57 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85686 GHz -49.77 dBm -36.77 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85786 GHz -50.03 dBm -37.03 dB
—_—
( ) J ( ) ] [ i
Date: 24.0CT 2019 15.46:37 Date: 24.0CT.2019 15:47:30
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saronas. FCC RF Test Report

Report No. : FG992505B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0001
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0049
0 Normal Voltage 0.0065

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0056
-30 Normal Voltage 0.0064
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : SRQ-Z2335CA

Page Number

Report Version

: A206 of A245
Report Issued Date : Nov. 13, 2019

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FG992505B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.88 4.55 4.99 5.48
Middle CH 3.94 4.67 4.87 5.74 PASS
Highest CH 3.86 4.52 4.90 5.54
Sporton International (Kunshan) Inc. Page Number : A207 of A245
TEL : +86-512-57900158 Report Issued Date : Nov. 13, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : SRQ-Z2335CA




s=amranas. FCC RF Test Report Report No. : FG992505B

LTE Band 66 / 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

S b b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view

B i B T

o o ——

o,
0. 0. 4
< 5 <
< Y &
1E- T 1E- ¥ T
5 X N

1E 1E \\
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G 'y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2162 dbm 25,53 dim 3.91d8 2.52 dB 377 dB Trace 1 [ 27,35 dbm 27,52 dém 5.17 d8 2.43 d8 4.00 dB 4.55 dB 4.93 dB
e e
L JL J L JL J Wy we
Date’ 12.NOV.2018 150823

Date: 12.NOV.2018 15.01.08

Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view

B 7“‘? - t~

o STTTIE o T

R
0.0 \ 0.0
! 3 \ 3
! = \ =

. . 1}

1E- - 1E- - -

1E 1E

1 |

CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2171 dem 25,68 dbm 3.97 d8 2.61 08 .83 0B Trace 1 | 2235 dem 27,57 dbm 5.23 d8 2.41d8 4.09 d8 4.67 da 4 d8
| ——— I ———
L L J L JU J AR e
Date’ 12.NOV. 2018 15:04.51

Date: 12.NOV.2016 15:08.07

Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
i b~
o S o
=~ i H
% = 8 =
A ,
X -
0. 0. 5
< X &
1€ 1€ 3
5 ¥ 5
3 5 3
\ A
1E 1E -
1 1 ;
CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,19 dBm 26,06 dém 3.87 d8 2.55 d& 3.74 dB 3.68 dB Trace 1 [ 22,31 dbm 27,49 dém 5.18 d8 2.43 d8 4.00 dB 4.52 dB 4.95 dB
e e
L JL J stk L JL J Wy we
Date’ 12.NOV.2018 15:11:44

Date: 12.NOV. 2016 15.08.16

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 12.NOV.2016 150218

Date: 12.NOV.2018 150121

e e
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
= e
o o Preey
R 5t Ei
0.0 ! 5 0.0
\ BN X <
1E i - 1E- T -
t 3 1S RS
1E \ 1E \.
1 t 1
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10 19% | pase | | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 20,07 dem 25,12 dbm 5.05 d8 2.99 6B +.87 0B +.99 0B Trace 1 [ 2136 dem 2751 dBm 5.15 d8 2.95 d8 4.70 d8 5.48 d8 18
I e—— | ———
[LLILL] [CTTITT ]

Middle Channel / 1RB

Middle Channel / Full RB

Date: 12.NOV.2016 150548

Date: 12.NOV.2018 15:07:31

Spectrum b Spectrum =
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view

e
5 \- o -, -
e s
'\. -\
0.0 0.0 —
N
1E- 1 - 1E- * -
N o BN
1€ . 1€ :
1
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,60 dbm 25,60 dBm 4.90 da 2.9 0B .72 0B +.87 0B Trace 1 [ 2133 dem 27,76 dBm 5.43 d8 3.04 d8 4.87 d 5.74 d8 5.20 6B
I e—— | ———
[ CTTTTT J Wy we

Highest Channel / 1RB

Highest Channel / Full RB

Date 12.NOV.2016 151337

Date: 12.NOV.201§ 15.08.56

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
S
o .
N
0.0
5 5 S
5
} g Ay a
| ‘-
1E 1E-
] \; Y N
\ )
1E 1E
I
CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,29 dBm 25,35 dBm 4.96 da 3.01 dB 4.78 dB 4.90 dB 4.99 dB Trace 1 21.63 dBm 28,25 dBm 6.62 d8 2.99 d8 4.72 da 5.54 dB 5.94 dB
I e—— e —
[ CTTTT stk J [ CEREREERC
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saronas. FCC RF Test Report

Report No. : FG992505B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.270 | 1.301 | 3.003 | 3.039 | 4.985 | 4.995 | 9.85 | 9.87 |14.505 14.266 20.18 | 20.30
Middle CH | 1.315 | 1.292 | 2.985 | 3.033 | 4.925  4.985 9.71 | 9.81 |14.266 | 14.266| 20.14 | 20.30
Highest CH | 1.267 | 1.320 | 3.027 | 3.009 | 4.805 | 4.905 & 9.91 | 9.79 |14.236 | 14.356| 20.34 | 20.14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z2335CA

Page Number

1 A210 of A245

Report Issued Date : Nov. 13, 2019

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1l 16.98 aBm N M1l 15.03 aBm
20 - T 1.71065240 GHz 20 Y 1.71046780 GHz,
) Pliabts sataien Tof e 26.00 dB| . Rt I i A T Y 26.00 dB)
w i Bw \ 1.269900000 MHz 9 Bu Y 1.300700000 MHZ|
247, \ -
o Qfactor | 1347.0 . Q factor ! 1315.0
Ty Y vz
104 - — 10 d -
s \,
20 d -20d
. ~ S, v Ve A
frm A \ S -\
Laitem— oty A%
40 d 40 d
=0 50
-60 o -60 di
70 d -70 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17106524 GHz 16.98 dam nd8 down 1.2609 MHz ML 1.7104678 GHz 15.83 dam nd8 down 1.3007 MHz
T 1 17100673 GHz -8.97 dBm nd8 26.00 dB TL L 1.7100566 GHz -10.24 dm n 26,00 d8
T2 1 17113378 GHz -9.08 dam qQ factor 1347.0 T2 1 17113573 GHz -10.00 darm qQ factor 1315.0

L I ]

Date: 12.NOV.2016 11:28.35

L U ]

Date: 12 NOV 2018 11:31:00

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
g MIL1] 16.74 dBm) ™M1[1] 15.01 dBm)
20 1 T . 1.74517060 GHz| 20 X 1.74480980 GHz
) Pantratl S VNS Sl b W Wy Wy 26.00 dB| . AW S A iy 26.00 dB)
w f By \ 1.314700000 MHz e 7 By y 1.292300000 MHz,
4 3374 | a50.5
a - Q factor . 132 0 dén ’ Q factor . 1350.2
Y & ¥ \]
-10 2 10 df ¥ .
} \y ; \
,2ucn - - = P 20 — vy
e P e N aa VY. M Yo A
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7451706 GHz 16.74 dBm nd@ down 1.3147 MH2 M1 1 1.7448098 GHz 15.81 dBm nd@ down 1.2923 MHZ
T 1 1,7443399 GHz -9.33 dBm nd8 26.00 dB TL L 1.7443566 GHz -10.05 dBm nd8 26.00 dB
T2 1 17456545 GHz -9.34 dam qQ factor 1327.4 T2 1 1.745649 GHz -10.19 dam qQ factor 1350.2

L it J -

Date: 12.NOV.2016 11:38.02

L U ]

DCate: 12 NOV 2019 11:38:39

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 25.40 dém  Offset 540 db & RBW 30 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0 db SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 17k Max |
MLl 17.91 dbm| ML, 1545 dbm
20 7 e 1.77927760 GHz 2 : 1.77970840 GHz
. Mitiiebitin AR Ak T st 26.00 dB| . i meiited ik 26.00 dB|
w ) B \ 1.267100000 MHz o 1.320300000 MHz
/ . \ 104 . -
N Q factor : 1404.2) . Q factor 1348.0
¢
-10d - - -10d -

N PN L et~ . S
et "W i N oy
=it “a dih
-4nd 40 df
50 50
-60 df -60 di
70d 70 df
CF 1.7793 GHz 1001 pts Span 2.8 MHz GF 1.7799 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML T 1.7792778 GHz 17.31 dém N down 1.2671 Mz ML 1.779708% GHz 15.45 dBm N down 1.3203 Mz
T1 1 1.778651 GHz -8.82 dBm nds 26.00 d8 T1 1 1.7786399 GHz -10.62 dBm nds 26.00 da
T2 1 1.7799182 GHz ~8.44 dBm Q factor 1404.2 T2 1 1.7799501 GHz -10.97 dém Q factor 1348.0

J

Date: 12.NOV.2018 11.40.58

L )i ] -

Cate: 12NOV.2019 11:41:32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I

Date: 12.NOV.201§ 12.01:30

J

&3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 168,86 dBm)| ML 16.508 aBm|
20 VR LY. | N 5610 GHz 0 P 1.71220730 GHz
. N e 26.00 dB . P e T 26.00 dB
w 1 Bw \ 3.003000000 MHz 9 7 Bw 3.039000000 MHZ]
/ "
9.9 Y )
o _J Q factor | . 569.9 o ; Q factor 563
¥ 5 7/ \
-10d T T -10 T
J 1 /
-20 d g = =
Tt W T N A~ eV
-an
-40 -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7113561 GHz 18.86 dBm nd@ down 3.003 MHz M1 1.7122073 GHz 16.58 dBm nd@ down 2,039 MHZ
T 1 1,7099955 GHz ~7.14 dBm nd8 26.00 dB TL L 1.7099775 GHz -9.60 dBm n 26,00 d8
T2 1 1,7129985 GHz -7.36 dBm Q factor 569.9 T2 1 1.7130165 GHz -9.30 dBm Q factor 563.4

L U

DCate: 12 NOV 2018 12.00:35

J

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ectrum pectrum &3
Ref Level 25.40 GBm  Offset 540 0B w RBW 100 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB @ RBW 100 kHZ
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
[0 MI[1] 17.95 dbm)| MI[1] 17.04 dBm
20 N e D P 1.74440060 GHZ| 20 N , e 1.74485610 GHz
. r nd ™~ Y 26.00 dB . T ™ 26.00 dB
10 Bu | 2.085000000 MHZ, 10 1 Bu \ 2.033000000 MHZ|
A 75.4
o / Q factor it 584 . / Q factor 575.3
P) R ny
104 ’ ! 10 di ¢
104 -
7 ] \
20 f \‘ 20 d L !
et A ™ PN e,
-an 30
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7444006 GHzZ 17.95 dBm nd@ down 2.985 MHz M1 1 1.7448561 GHz 17.04 dBm nd@ down 2,033 MHZ
T 1 1,7434955 GHz -7.99 dam ndg 26.00 dB TL L 1.7434895 GHz -9.17 dam ndg 26,00 d8
T2 1 1. 7464805 GHz -8.17 dBm Q factor 584.4 T2 1 1.7465225 GHz -8.71 dBm Q factor 575.3
L it - L )

Date 12.NOV.2016 120724

J

Date: 12 NOV 2019 12,0749

J

Highest Channel /3MHz / QPSK

Highest Channel

/3MHz / 16QAM

Spectrum Spectrum
Ref Level 25,40 GBm  Offsat G40 0B @ RBW 100 kHz Ref Level 2540 dim  Offset 640 db = RBW 100 kHz
o At 0de SWT  19us @ VBW 300kHz Mode Auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max 017k Max
I MiMIL1] 16.66 dbm| . ML MI[1] 17.46 aBm|
; T e 1.77891960 GHz 1 T . 1.77743910 GHz
. nde ™\ 26.00 dB| . el e A e 26.00 d)
w ] Bu \ 3.027000000 MHz e 7 Bu 3.009000000 MHZ]
/ 7. i g
a / Q factor \ 587.7) o d Q factor 590.7
T} T
104 ’," 10 d
204 = s - e -20 di =
ST TN oA T
a0 -a0
40 d -40 df
-50 -50
60 df 60 d
=70 df =70 di
CF 1.7785 GHz 1001 pts Span 6.0 MHz GF 1.7705 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
L 1 17789196 GHz 18.66 dam nds down 3.027 MHz [ 1.7774391 GHz 17.46 dBm nds down 2.009 MHz
L 1 17769835 GHz -7.35 dém nds 26.00 dB L L 1.7770135 GHz -8.24 dBm n 25.00 dB
T2 1 1.7800105 GHz -7.35 dBm Q factor SB7.7 T2 1 1.7800225 GHz -8.23 dBm Q factor 590.7
—
L U J wa L JU J
Date’ 12.NOV.2018 120851 Date: 12 NOV 2018 12.08:28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

) &

pectrum
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.00 dBm)| MI[1] 15 54 abBm|
b ¥ 1.71204000 GHz| 20 1.71297000 GHz|
. i et S A A et a1 - «»“/‘"‘\ 26.00 dB)| . L Y e AR .mr\ 26.00 da|
w i Bu \ 4.985000000 MHz e ] Bu \ 4.995000000 MHZ]
N / Q factor \ 343.4 o a6 Q factor -\ 342.9)
{ 2 T 2
10 d F \( -10 db ! A
/ ‘ / \
20 df 7 b -20 .
A Dy, A ™, o AN A -
) ol N R R S, - AW, M
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.71204 GHz 16.00 dam nd8 down 4.985 MHz ML 1.71297 GHz 15.54 dam nd8 down 4,995 MHz
T 1 1710052 GHz -9.67 dBm nd8 26.00 dB TL L 1710032 GHz -10.30 dBm nd8 26,00 d8
T2 1 1.715037 GHz -9.95 dBm Q factor 343.4 T2 1 1.715027 GHz -10.85 dém Q factor 342.9
L U J wa L JU J

Date: 12.NOV.2016 13.47.28

DCate: 12 NOV 2019 13:48:20

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum

Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz

p um -

Ref Level 2540 dém  Offset 5.40 dé & RBW 100 kHz

o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. MI[1] MI[1] 15.07 abm|
sy
20 ¥ 1. 20 ; 1.74668800 GHz,
. i Attt Ml MY 26.00 dB)| . O et s WA 111 Wi e P 26.00 dB|
w 7 Bu \ 4.925000000 MHz 9 By \ 4.985000000 MHZ]
254, 2504
a ! Q factor l a54.0) 0 b { Q factor 350,
I 5 /
T 2 Ty 2
-1 d s L3 10 d < &
/ / \
i A P!
T -20 1
P, Ly o ! M
|~ N LT N Ve T R D na e
=
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.743302 GHz 16.32 dam nd8 down 4.925 MHz ML 1.746688 GHz 15.07 dam nd8 down 4,985 MRz
T 1 1,742632 GHz -10.00 dBm nd8 26.00 dB TL L 1742502 GHz -11.02 dam nd8 26,00 d8
T2 1 1. 747458 GHz -9.63 dBm Q factor 354.0 T2 1 1.747488 GHz -10.95 dBm Q factor 350.4
L it ] - L ) ] L]

Date: 12.NOV.2016 13:6353

DCate: 12 NOV 2019 13:53:23

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

pectrum
Ref Level 25.40 GBm  Offset 540 0B w RBW 100 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB @ RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300 kHz  Moede Auto FFT o Att a0de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
" MLl 17.51 dbm) MLl 14.76 dbm|
2 i . 1.77740000 GHz B e 1.77696100 GHz
. Ve s e i et A "\ 26.00 dB| . [ Pan A Ao e B oy 26.00 da}
w Bw 4.805000000 MHZ| 0 i Bw A 4.905000000 MHZ]
N Q factor | 369.9] . Q factor \ 362.3]
3 5
1o T‘ -10d )
J \ \
20 df - i = -20d 1
NPT TR Y N N [ VSN SR
-30 [-30
40 d -40d
S0 50
60 df -60 de
70d 70 df
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 17774 Ghz 17.51 dém N down 4,505 Mz ML 1776961 GHz 14.78 dBm N down 4,905 MHz
T py 1.775122 GHz -9.02 dam nds 26.00 d8 T1 L 1.775092 GHz -11.18 dem nds 26,00 d8
T2 1 1779928 GHz -8.25 dim Q factor 369.9 T2 1 1.779998 GHz -11.45 dom Q factor 362.3
L it ] - L it ] -

Date: 12.MOV.2018 14.03.54

Cate: 12 NOV.2019 14:04:46
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s=amranas. FCC RF Test Report Report No. : FG992505B

LTE Band 66

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™MI[1] 17.18 dbm)| MI[1] ! 1684 dBm
20 — . ‘\/1\ 1.7184170 GHZ| 20 R - X 1.7189960 GHz
. T Y e N 26.00 dB . P e A, o g 26.00 dB
w Bwe 0.850000000 MHz| 0 Bwe A 0.870000000 MHZ|
74. \ 74.2
N / Q factor 174.5 o di‘ Q factor | 174.2
i
10 df - 10 d - Y
/ \ / \
20 d -20d 2
' - — = NN AT AW ST evey 7 =
SN ] A ST T e [T
-an 30
-40 -40 df
S0 -50
60 df 60 df
-70 df =70 d
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1718417 GHz 17.18 dam nd8 down 9.85 MHz ML 1718995 GHz 16.84 dam nd8 down 9.87 WHz
T 1 1,710205 GHz -8.67 dBm nd8 26.00 dB TL L 1710065 GHz -9.30 dBm nd8 26,00 d8
T2 1 1,720055 GHz -8.48 dBm Q factor 174.5 T2 1 1.719935 GHz -9.31 dBm Q factor 174.2
L U J wa L JU J

Date: 12.NOV.2016 14.08:52 Date: 12 NOV 2019 14:09:35

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum &2 pectrum i
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
o 7T Gy 18.53 abm| - [ 17.33 aBm
) - 1.7412840 GHz 3 1.7444210 GHz]
s, (e a N PP At
. i i it | R 26.00 dB . P i v 26.00 dB
w T Bu \ 9.710000000 MHz e 7 9.810000000 MHZ]
N { Q factor 179.3 / 177.8
¥
-10 T
-20d . T -
b~ D S Nreded NN Py R s N
= . .
40 d 40 d
=0 50
£0d 60 d
=70 df =70 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
L T 1.741284 Grz 18.53 dam nd8_down 9.71 MHz ML 1744431 GHz 17.33 dBm nd8_down 9,81 MHz
TL f 1.740085 GHz -7.02 dBm nd8 26.00 dB TL L 1.740105 GHz -6.68 dBm nd8 26.00 dB
T2 1 1,749795 GHz -7.22 dBm Q factor 179.3 T2 1 1.749915 GHz -8.34 dBm Q factor 177.8

L it J V.- \ ) J

Date: 12.NOV.2016 14:21.36 Date: 12 NOV 2019 14:20.56

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
o mifi] 18.80 dm| o WL mili] 17.90 dBm|
1.7758990 GHz X 1.7739610 GHz|
P e P P P N ) . —~
. s - TN 26.00 dB| . Wk s iiidas e S att'aat 26.00 d8)
10 f Bw ‘l 9.910000000 MHz o ] Bw \ 9.790000000 MHZ
/ 4 79.2 4 -
o | Q factor § 179.2) . Q factor 1{” 181.2
7 & B
T
-1od Y -10d T\
/ \ \
-20 df - - -20d it
e AT S e A o VNN AP
a0 30 -
40 df 40 d
=0 -50
60 d -60 d
70 d 70 di
CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1,775 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1.775899 GHz 18.80 dBm ndB down 9.91 MHz ML 1773961 GHz 17.90 dBm ndB down 9.79 MHz
T1 1 1.770025 GHz -7.33 dBm nds 26.00 d8 T1 1 1.770025 GHz -7.74 dBm nds 26.00 da
T2 1 1,779935 GHz -7.05 dBm Q factor 175.2 T2 1 1779815 GHz -7.57 dBm Q factor 181.2

] JU J

L ) ]

Date: 12.MOV.2018 14.23.40 DCate: 12.NOV.2019 14:24:37
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TEL : +86-512-57900158 Report Issued Date : Nov. 13, 2019
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

pectrum &3 um &3
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
NSEEN] 15.77 abm| M 16,93 aBm|
. P e e f'r\ff’ndﬁ"w"”"w’\...\ 26.00 dB . ~ VA i m\Fw'\w\ T 26.00 dB
w 1 Bw \ 14.505000000 MHz2 9 ; Bu | 14266000000 MHz
N " Q factor | 118.6) . Q factor 120.6)
’ i i " ¥
-10d - 10
\ i \
-20 df / " -20 di -
/ \ / S | i
b A, L P o M
e TS oV o
40 df -40 d
-50 -50
0d -0 d
-70 df =70 d
CF 1.7175 GHz 1001 pts Span 30.0 MHz CF 1.7175 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 1.720107 GRz 15.77 dem nds down 14,505 MHz ML 1.720617 GHz 15.33 dBm nds down 14,266 MHz
TL 1 1.710307 GHz -9.97 dam ndg 26.00 dB TL L 1710457 GHz -5.98 dam ndg 26,00 d&
T2 1 1,724813 GHz -10.35 dém Q factor 11B.6 T2 1 1.724723 GHz -10.02 dBm Q factor 120.6
L it ] - L ) ]
Date’ 12.NOV. 2018 14:48.00 Date: 12 NOV 2018 14:48:40
Spectrum &3 pectrum &3
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
MIL1] 16.60 dbm| MIL1] 70 aBm|
20 y 1.7456890 GHz 20 , 1. 140 GHz
B e trmr S PN, 26.00 db| . e N L oSV 26.00 dB|
w T Bu \ 14266000000 MHz2 e 7 By | 14266000000 MHz
N / Q factor | 122.4 . l’ Q factor \ 122.7
¥ e
104 — “' 10 d J‘,‘ T
|
\ / \
20d "f -20 df 7 '
A\ A v
L Ao )t oden, AW aragndae e Sl SVl W L VN
40 df -40 d
50 50
0d -0 d
-70 df =70 d
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 1.745689 GRz 15.53 dBm nds down 14.266 MHz ML 1.750514 GHz 15.78 dBm nds down 14,266 MHz
TL 1 1.737957 GHz -9.15 dam ndg 26.00 dB TL L 1737777 GHz -10.26 dém ndg 26,00 d&
T2 1 1,752223 GHz -9.25 dBm Q factor 122.4 T2 1 1.752043 GHz -9.80 dBm Q factor 122.7
L it ] - L ) ] L]
Date’ 12.NOV. 2018 14:53 56 Date: 12 NOV 2018 14:53:32
pectrum o pectrum o
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MLl 17.67 dbm| MLl 16.55 dbm
B _ 1.7709720 GHz, 20 X 1.7733990 GHz,
B P DA 1 AR 26.00 dB| . Lmnfrmmmn o g 26.00 d8)
mn T Bw 14.236000000 MHz| 1 1 Bw 14.356000000 MHz
4 24.4 [ ’ -
o J Q factor ll 124 0 dB " Q factor 1 123.5
¥ ¥ i
-10d [ -10d i'
| / \
/ - \
! \ - s \ |
vk ol b rage AT (P SN ST
-4nd 40 df
S0 50
60 df -60 de
70d 70 df
CF 1.7725 GHz 1001 pts an 30.0 MHz CF 1.7725 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T L.770972 Ghz 17.67 dem N down 14.236 MAz ML 1.773398 GHiz 15.55 dem N down 14,356 MHz
T py 1.765307 GHz -8.55 dam nds 26.00 dB T1 L 1.768367 GHz -9.33 dam nds 26,00 d8
T2 1 1.779543 GHz -5.92 dam Q factor 124.4 T2 1 1.779723 GHz -9.39 dam Q factor 123.5
L it ] - L it ] -
Date: 12.NOV.2019 14,5435 Date: 12.NOV.2019 14:55:21
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saronas. FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 um i3
Ref Level 25.40 Gem  OFfset 640 0b @ RBW 1 Mnz Ref Level 26.40 cbm  OFfset 6.40 ob @ RBW 1Mz
o Att 30de SWT  5.7ps @ VBW 3 Mz Mode Auto FFT o Att a0 dE SWT  57ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
e 19,42 dbm| FRTTEY 10,14 dbm
2 A =0k M1 1.7 0 GHZ| 20 — SR 1.7213990 GHz
) / nde =, 26.00 dB| . nd 26.00 dB)
10 ; Bu 20.180000000 MHz, 10 7 Bu 20.300000000 MHZ|
o r;" Q factor 85.5 o dn : / Q factor _ 84.8
b ¢ 12
104 | 10 di
] T \
/ | J \
204 ——— -20d e =
e — T
e =0
a0 d -a0d
50 50
60 d 60 df
-70d 70 d
GF 1.72 GHz 1001 pts Span 40.0 MHz GF 1.72 GHiz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1.725395 GHz 15.42 dBm nd8 down 20.18 MHz ML 1.721399 Grz 18.14 dBm nd8 down 20.3 bhz
T 1 1.70989 GHz -6.29 dBm ndd 26.00 B TL L 1.70993 GHe ~7.78 dBm ndd 26,00 d&
T2 1 1.73007 GHz -5.10 dam Q factor 8.5 T2 1 1.73023 GHz -7.50 dBm Q factor 84.3

L I ]

Date: 12.NOV.2016 15.00.45

L U ]

Date: 12, NOV 2018 15:01:37

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 25.40 GBm  Offset 540 0B = RBW 1 Mnz Ref Level 25.40 GBm  OFfSet 5.40 OB = RBW 1 Mz
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0 dE SWT 57z @ VBW IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
o MI[1] 19.53 dBm)| . MI[1] 18.86 dBm
PSS N - 1.7453600 GHZ| . = . - 1.7472780 GHz
A N - PP U S
. r nda ey 26.00 dB . A nd 26.00 dB
10 7 B \ 20.140000000 MH2| 0 7 B \ 20.300000000 MHz
N 74: Q factor \1 86.7] o a6 / Q factor \\ 86.1]
I Y i
-1 d ¥ -od |
/ \ \
20 d 1 A 20 L
P SAR et e T .
-an 30
40 d -40 d
S0 -50
60 df 60 df
-70 df =70 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.74536 GHz 19,53 dam nd8 down 20,14 MHz ML 1.747278 GHz 18.86 dsm nd8 down 20,3 WHz
T 1 1,73493 GHz -5.97 dam ndg 26.00 dB TL L 173485 GHz -7.40 dBm ndg 26,00 d8
T2 1 1,75507 GHz -7.07 dBm Q factor 86.7 T2 1 1.75515 GHz -6.80 dBm Q factor 86.1

L I ]

Date: 12.NOV.2016 15.08.22

L U ]

Date: 12 NOV 2019 15.07.49

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum o pectrum o
Ref Level 25.40 GBm  Offset 540 0B = RBW 1 Mnz Ref Level 25.40 GBm  OFfSet 5.40 OB = RBW 1 Mz
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiLg] 19.46 dbm| MLl 18.93 dbm
B R e STV U 1.7747950 GHZ| 20 P N e — 17641660 GHz
. / nds 26.00 dB| . / 26.00 d8)
mn 7 By 20.340000000 MHZ 1 7 20.140000000 MHZ|
/ . 7.1 f ’ \ 7
N - Q factor 87.3 . : Q factor \ 87.6
i ¥ J ¥
-10d 4 104 [ [
i I T
| 1 i \
N = —_ R T e ——
-4nd 40 df
50 50
60 df -60 d
70d 70 df
CF 1.77 GHz 1001 pts Span 40.0 MHz GF 1.77 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T L.774795 Ghz 19.45 dBm N down 20,34 Mz ML 1764188 GHz 18.93 dém N down 20,14 MHz
T py 1.75993 GHz -7.05 dam nds 26.00 dB T1 L 1.75993 Gz -7.02 dam nds 26,00 d8
T2 1 1.78027 GHz -5.95 dam Q factor 7.3 T2 1 1.78007 GHz -7.22 dam Q factor 7.6

L ) ]

Date: 12.MOV.2018 15.08.32

L I ]

DCate: 12.NOV.2019 15:10:14
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saronas. FCC RF Test Report

Report No. : FG992505B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.09 | 273 | 271 | 451 | 451 | 901 | 897 | 13.40 13.49 | 18.18 | 18.34
Middle CH 1.09 | 1.10 | 273 | 271 | 447 | 449 | 899 | 899 | 13.40  13.37  18.42 | 18.22
HighestCH | 1.08 | 1.09 | 274 | 270 | 447 | 450 | 9.01 | 899 | 13.40 | 13.43 | 18.30 | 18.34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z2335CA

Page Number
Report Issued Date : Nov. 13, 2019
: Rev. 01

Report Version

1 A217 of A245




SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

pectrum &3 um &3
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
| g M1 16.53 dBm) | M1[1] 15.65 dBm)|
20 T . 7 1.71087900 GHz| 20 I 171038390 GHz
. iy ANl A= 1.090909091 MHz 04 P B 1.090909091 MHz
1] 1 0 de . -
/ Y / ‘\
/ /
-10 -10 de
7 . 7 X
I h\ P { -
20 d — -20 "
N P e i (WL PN S ™ e P
e L e W e f . N A
a0 e 28 G \'
-40 -40 df
S0 -50
60 df 60 df
-70 df =70 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.710879 GHz 16.53 dam ML 17103839 GHz 15.65 dam
T 1 171015734 GHz 10.71 cBm Oce Bw 1.090305051 MHz TL L 171015734 GHz 9.78 dBm Oce Bw 1.090909091 MHz
T2 1 171124825 GHz 10.10 dam T2 1 1.71124825 GHz 8.30 dam
L U J wa L JU J
Date’ 12.NOV.2018 11:28.28 Date: 12 NOV 2018 11:30:52
Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
w1z MIL1] 16.70 dBm)| MI[1] 15.16 dBm
b - P T 1.74517900 GHz| 20 ¥ 1.74490210 GHz|
104 it M o e 2 1.093706294 MHz, 104 bt b achLibted 1.096503497 MHz
0 I' 0 da .
\ \
-10 -10 de
b AN / \\
20 d = b 204 £ =
~ An S i SRV by -
T Fala v rbar i A
Ayt e S o )
-40 -40 df
S0 -50
-60 o -60 di
-70 df =70 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745179 GHz 16.70 dam ML L 17449021 GHz 15.16 dam
T 1 1.74445455 GHz 10.90 dBm Oce Bw 1.093706294 MHz TL L 1.74445175 GHz 7.67 dm Oce Bw 1.096503497 MHz
T2 1 174554825 GHz 9.73 dam T2 1 1.74554825 GHz 8.78 dam
L U J - L JU J L]
Date’ 12.NOV.2018 11:38:54 Date: 12 NOV 2018 11:38:32
pectrum o pectrum o
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
a1 M1[1] 17.28 dBm) | 41 MI[1] 16.71 dBm)|
2 - X 1.77947340 GHz B T X B 1.77944550 GHz
04 s M e T i 1.076923077 MHz o AR et o Ml 1.085314685 MHz,
o 0 dé T
7 \ ! AN
-10d - -10d .
P - 7 -
-20 d E - -20 df -
PN i SN\ - e o A
Lt T AV gy
40 d -40d
50 50
60 df -60 de
70 d 70 d
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1.7794734 GHz 17.28 dBm ML 17794455 GHz 16.71 dBm
T fy 177876294 GHz 10.35 dam oce Bw 1.076923077 MHz TL L 177875734 GHz 9.53 dam oce Bw 1.085314685 MH2
T2 1 1.77983986 GHz 11.51 dBm T2 1 1.77984266 GHz 10.23 dBm
L I ) ) o L I ) -
Date: 12.MOV.2019 11.40.50 Date: 12NOV.2018 11:41:20
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
w1 MIL1] 17.70 dBm)| o MI[1] 16.60 dBm
20 T, T R, Vs ST, 1.71186560 GHz| 20 Sl — 1.71071480 GHz
0 v o OcE B N 2.727272727 MHz 10 S inad S 2.709290709 MHz
| \ /
f \ [
o 0 des
I i 7
10 d ; - -10 db [
7 d f /
AWV AW N T e At = R el D
-a0
40 d -40 df
-50 -50
60 d &0 d
-70 df =70 d
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 17118656 GHz 17.70 dBm ML 1.7107148 GHz 16.60 dBm
TL 1 L71012737 GHz 11.73 dBm Oce Bw 2727272727 MHz TL L 1.71014535 GHz 10.45 dBm Oce Bw 2.709290709 MHz
T2 1 171285465 GHz 11.84 dBm T2 1 1.71285465 GHz 9.97 dam
L U J wa L JU J
Date’ 12.NOV.2018 120123 Date: 12 NOV 2018 12.00:22
Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
o 17.01 dBm)| . 1 17.02 aBm
[T =S P - . 380 GHz K R 1.74382520 GHz
- ' ™ 2.727272727 MHz, 104 o 2.709290709 MHz]
1 T 7 |
[ ,f \, 0 d .
\ {
104 L \ 10 d : \
i \ 1
J L . \
20 A 7 -20 di = I
o S v ot Pt ™ ~ TN [
a0 -0
40 =40 di
-50 -50
60 d &0 d
-70 df =70 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 17452038 GHz 17.91 dBm ML 1.7438252 GHz 17.02 dBm
TL 1 174363337 GHz 12.37 dBm Oce Bw 2727272727 MHz TL L 1.74363938 GHz 11.25 dBm Oce Bw 2.709290709 MHz
T2 1 174636064 GHz 11.72 dBm T2 1 1.74634865 GHz 10.98 d8m
L U J - L JU J L]
Date’ 12.NOV.2018 120717 Date: 12 NOV 2018 120741
pectrum pectrum o
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mild mili] | 17.11 dBi
0 B —— i B————
. b 2.739260739 MHz 04 e - “GecBw Y 2.697302697 MHz]
7 7 |
o ; 0 dé \
/ ﬂf \
-1od -10d H‘
o a1 , ~ ]
= 7 v g e N ]
=0 -30
-40d -40 di
-50 -50
-60 df -60 di
70 d 70 di
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17792552 GHz 18.30 dBm ML 1779453 GHz 17.11 dém
TL 1 L.77713936 GHz 12.45 dBm Occ 8w 2.739260739 MHz TL L 177718135 GHz 10.72 dBm Occ 8w 2.597302697 MHz
T2 1 1.77987862 GHz 11.27 dBm T2 1 1.77984865 GHz 10.52 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

) &

pectrum
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M) 16.37 dBm) 15.57 dBm)
20 T1 r 1.7 900 GHZ 20 1.71296000 GHz
) S i as s el 4.505404505 MHz . TN 4.505404505 MHz]
10 } 10 ]
o { L 0 der
/ | / \
10 ‘\ 10 di ;’ ‘\
20 d / -20 df 4 :
v L " / Ly P
a0 ™ A M ™ A, AL AV I AT T
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.713359 GHz 16.37 dam ML 1.71296 GHz 15.57 dam
T 1 17102522 GHz 12.79 dBm Oce Bw 4.505494505 MHz TL L 1.7102522 GHz 11.95 dBm Oce Bw 4,505494505 MHz
T2 1 17147577 GHz 11.16 dam T2 1 1.7147577 GHz 10.09 dam
L U J wa L JU J
Date’ 12.NOV.2018 134720 Date: 12 NOV 2018 13:.48:11
Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
[T ™M1[1] 17.33 dBm) ™M1[1] 15.04 dBm)
20 7 . 1.74490000 GHz 20 1.74667800 GHz,
. T N el oo™ S 534466 MHz 104 b A e LA e e B 4.485514486 MHz
/
/
[ 0 d 7
-10 -10 de f
\ /
e
20 d % -20d }
- Y, P A /
\ e | S R aa o WP LY P, RV
g a2 o
40 df -40 di
-50 -50
-60 o -60 di
-70 df =70 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 17449 GHz 17.33 dam ML 1.746678 GHz 15.94 dam
T 1 1,7427822 GHz 10.39 dBm Oce Bw 4,455534456 MHz TL L 1.7427522 GHz 9.93 dBm Oce Bw 4.485514486 MHz
T2 1 17472478 GHz 12.68 dam T2 1 17472378 GHz 9.33 dam

L I

Date: 12.NOV.2016 13:63.42

L U ]

Date: 12 NOV 2018 13:53.13

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

pectrum
Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz Ref Level 2540 dém  Offset 5.40 dé & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
i MiL1] 17.03 dBm) - MiL1] 15.80 dBm)
2 o 9100 GHz| 2 v 177710000 GHz,
. ¥ A e\ 4466 MHZ 04 AT ey F N Bl B 4.495504496 MHZ|
[ \ \
o \\
/ \
-10d 7 C v
/ A \
-20 d — N —
I P I e LW B e i NV NN,
-an —
40 d 40 d
=0 50
60 d 60 d
70 d 70 d
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1776591 GHz 17.03 dBm ML 1.7771 GHz 15.60 dBm
T1 1 1.7752722 GHz 10.99 dBm oce Bw 4. 465534466 MH2 T1 1 1.7752423 GHz 11.29 dBm oce Bw 4. 495504496 MHZ
T2 1 1,7797378 GHz 12.22 dBm T2 1 17797378 GHz 9.71 dBm
L I ) ) o L I ) -
Date: 12.MOV.2019 14.03.45 Date: 12NOV.2019 14:04:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG992505B

LTE Band 66

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

) &

pectrum
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
o Mim1[1] 17.98 dbm)| . ; 16.49 dBm
= X . 1.7163790 GHZ| 1.7155190 GHz
P PN P T N
- aRAAA S Gedhw Y 9.010980011 MHz 04 Lof e MV £8.971028971 MHz
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-tod F T -10d F t
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20 d 4 —— 1
VAN Ll o TP e R B A A
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40 d -40 df
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60 df 60 df
-70 df =70 d
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1716379 GHz 17.98 dam ML 1715819 GHz 16.49 dam
T 1 17105045 GHz 11.61 dBm Oce Bw 9.010985011 MHz TL L 1.7105045 GHz 10.32 dBm Oce Bw 5.971028971 MHz
T2 1 17195155 GHz 11.05 dam T2 1 17194755 GHz 10.16 dam
L U J wa L JU J
Date’ 12.NOV.2018 14:08.43 Date: 12.NOV 2018 14:09:27
Spectrum &3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.65 dBm 17.47 dBm)|
20 P ~ 1.7468780 GHz 20 N 1.7486760 GHz|
b It N £.991008991 MHz s il £.991008991 MHz]
104 ¢ 104 ¥
/ 1 /
[ i ) 0 d
104 - 10 d -
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20 d L 4 -20d
L -/ N L N n
ek T el e A o i i S AV
n 3
=40 =40 di
S0 -50
-60 o -60 di
-70 df =70 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.746878 GHz 17.65 dam ML 1.748676 GHz 17.47 dam
T 1 1,7405245 GHz 12.36 dBm Oce Bw £.991008951 MHz TL L 1.7405045 GHz 9.63 dBm Oce Bw £.991008991 MHz
T2 1 17495155 GHz 11.15 dam T2 1 1.7494955 GHz 10.94 dam
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Date: 12.NOV.2016 14:21.28
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DCate: 12 NOV 2019 14:20:48

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=]

pectrum
Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.60 dBm| w1 Mi[i] 17.66 dBm|
2 T PN E T2 1.7722B30 GHz 2 : e s - 1.7757390 GHz
. i T Beerd Wy 9.010989011 MHz 04 [ aaaduiiing Mol oEEe S W 8.991008991 MHz|
7 1
/ \ J \
0 0 dé -
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-1od 4 A -10d [
20 df / A 20 di Jf
- T\ Yy S : " R S
AN el o A S N andd el o Rt SN
“an -30
-40d -40 di
-50 -50
60 d -60 d
70 d 70 di
CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1,775 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1772283 GHz 19.60 dBm ML 1.775738 GHz 17.66 dBm
TL 1 1. 7704645 GHz 12.85 dem Oce Bw 9.010985011 MHz TL 1 1.7704645 GHz 10.69 dBm Oce Bw 8.991008991 MH2z
T2 1 17794755 GHz 11.69 dBm T2 1 17794555 GHz 10.85 dBm
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